
              K75 Plate
Lat Pull Down Attachment

! CAUTION
  Read all precautions

       and instructions in this
manual before using this equipment









PART LIST 
NO. DESCRIIPTION QTY 

1 Connection Tube 1 

2 Base Tube 1 

3 Bottom Tube 1 

4 Foot Step 1 

5 Connection Plate 1 

6 Weight Plate Frame 1 

7 Guide Rod 2 

8 OB Tube 2 

9 Rubber Pad 2 

10 Top Connecting Tube 1 

11 Adjustable Pulley Plate 2 

12 Pulley 6 

13 Pothook 3 

14 Lat Bar 1 

15 Pull Up Bar 1 

16 Cable:3580mm 1 

17 Cable:3020mm 1 

18 Bolt M10*20 4 

19 Bolt M10*45 3 

20 Bolt M10*90 3 

21 Bolt M12*30 2 

22 Bolt M12*95 2 

23 Bolt M12*100 6 

24 Bolt M24*120 4 

25 Washer Φ10 10 

26 Washer Φ12 20 

27 Washer Φ24 8 

28 M24 Spring Washer 2 

29 Lock Nut M10 6 

30 Lock Nut M12 10 

31 Lock Nut M24 4 

32 Bushing 6 



1

2

3

24 272831

24 272831

232630

232630

Qty:81226#Qty:423#

Qty:827# 24

M12*100

Qty:424# M24*120

Qty:2Spring 2428#

Qty:430# M12

Qty:431# M24



4

5

212630

222630

Qty:81226#Qty:221# M12*30

Qty:222# M12*95 Qty:430# M12



6

7

8
8

9

18 25

8

Qty:218# M10*20

Qty:225# 10



Qty:218# M10*20

Qty:223# M12*100

Qty:225# 10

Qty:41226#

Qty:230# M12

10

18 25
232630



Qty:625# 10
Qty:629# M10

Qty:319# M10*45

Qty:320# M10*90

11

12

12

12

12

12

13

13

13

14

15

16

17

2032 29

2032 29

2032 29

19 25 29

19 25 29



A

B
C

D

E
F

A

B C

D

E

F


